
©”Daffodil International University”                                                                                                        i           
                                                                                       

Project Report 

On 

STUDY ON CHEMICALS CONSUMPTION AND 
OPERATIONAL COST OF TEXTILE ETP PLANTS 

 

Submitted By 

MD. EBADUL HAQUE 

ID: 111-23-2444 

MD. SUMSUDDHA 

ID: 111-23-2355 

TUSHER ASHRAFEE 

ID: 111-23-2525 

 

(This report presented in partial fulfillment of the requirements for the 
degree of Bachelor of Science in Textile Engineering) 

 

Supervised By 

SUMON MAZUMDER 
ASSISTANT PROFESSOR 

DEPARTMENT OF TEXTILE ENGINEERING 
FACULTY OF ENGINEERING 
[...]
which are removed as sludge.  Finally, treatment to control odors, to retard biological 

activity, or destroy pathogenic organisms may also be needed.  

While the devices used in wastewater treatment are numerous and will probably combine 

physical, chemical and biological methods, they may all be generally grouped under six 

methods:  

1. Preliminary Treatment. 

2. Primary Treatment. 

3. Secondary Treatment. 

4. Disinfection. 

5. Sludge Treatment. 

6. Tertiary Treatment.  

Degrees of treatment are sometimes indicated by use of the terms primary, secondary and 

tertiary treatment.  Tertiary treatment, properly, would be any treatment added onto or 

following secondary treatment.  

 Preliminary Treatment 

At most plants preliminary treatment is used to protect pumping equipment and facilitate 

subsequent treatment processes.  Preliminary devices are designed to remove or cut up the 

larger suspended and floating solids, to remove the heavy inorganic solids, and to remove 

excessive amounts of oils or greases.  



©”Daffodil International University”                                                                                                        19           
                                                                                       

To affect the objectives of preliminary treatment, the following devices are commonly 

used:  

1. Screens -rack, bar or fine 

2. Comminuting devices - grinders, cutters, shredders 

3. Grit chambers 

4. Pre-aeration tanks 

In addition to the above, chlorination may be used in preliminary treatment.  Since 

chlorination may be used at all stages in treatment, it is considered to be a method by 

itself. Preliminary treatment devices require careful design and operation.   

In this treatment, most of the settle able solids are separated or removed from the 

wastewater by the physical process of sedimentation.  When certain chemicals are used 

with primary sedimentation tanks, some of the colloidal solids are also removed.  

Biological activity of the wastewater in primary treatment is of negligible importance.  

The purpose of primary treatment is to reduce the velocity of the wastewater sufficiently 

to permit solids to settle and floatable material to surface.  Therefore, primary devices 

may consist of settling tanks, clarifiers or sedimentation tanks.  Because of variations in 

design, operation, and application, settling tanks can be divided into four general groups:  

1. Septic tanks 

2. Two story tanks - inhoff and several proprietary or patented units 

3. Plain sedimentation tank with mechanical sludge removal 

4. Upward flow clarifiers with mechanical sludge removal  

When chemicals are used, other auxiliary units are employed.  These are:  

1. Chemical feed units 

2. Mixing devices 

3. Flocculators 

The results obtained by primary treatment, together with anaerobic sludge digestion as 

described later, are such that they can be compared with the zone of degradation in stream 



©”Daffodil International University”                                                                                                        20           
                                                                                       

self-purification.  The use of chlorine with primary treatment is discussed under the 

section on Preliminary Treatment.  

 Secondary Treatment 

Secondary treatment depends primarily upon aerobic organisms which biochemically 

decompose the organic solids to inorganic or stable organic solids.  It is comparable to the 

zone of recovery in the self-purification of a stream.  

The devices used in secondary treatment may be divided into four groups:  

1. Trickling filters with secondary settling tanks 

2. Activated sludge and modifications with final settling tanks 

3. Intermittent sand filters 

4. Stabilization ponds 

The use of chlorine with secondary treatment is discussed under the section on Secondary 

Treatment 

 Chlorination 

This is a method of treatment which has been employed for many purposes in all stages in 

wastewater treatment, and even prior to preliminary treatment.  It involves the application 

of chlorine to the wastewater for the following purposes:  

1. Disinfection or destruction of pathogenic organisms 

2. Prevention of wastewater decomposition -- 

                   (a) Odor control and  (b) Protection of plant structures 

3. Aid in plant operation - 

(a) sedimentation,   

(b) trickling filters,   

(c) activated sludge bulking  

4. Reduction or delay of biochemical oxygen demand (BOD) 

  



©”Daffodil International University”                                                                                                        21           
                                                                                       

While chlorination has been commonly used over the years, especially for disinfection, 

other methods to achieve disinfection as well as to achieve similar treatment ends are also 

used.  Among the most common is the use of ozone.  In view of the toxicity of chlorine 

and chlorinated compounds for fish as well as other living forms, ozonation may be more 

commonly used in the future.  This process will be more fully discussed in the section on 

disinfection.  

 Sludge Treatment 

The solids removed from wastewater in both primary and secondary treatment units, 

together with the water removed with them, constitute wastewater sludge.  It is generally 

necessary to subject sludge to some treatment to prepare or condition it for ultimate 

disposal.  Such treatment has two objectives - the removal of part or all of the water in the 

sludge to reduce its volume, and the decomposition of the putrescible organic solids to 

mineral solids or to relatively stable organic solids.  This is accomplished by a 

combination of two or more of the following methods:  

1. Thickening 

2. Digestion with or without heat 

3. Drying on sand bed -- open or covered 

4. Conditioning with chemicals 

5. Elutriation 

6. Vacuum filtration 

7. Heat drying 

8. Incineration 

9. Wet oxidation 

10. Centrifuging 

2.8 Required Chemicals and Their Functions in Biological Effluent 

Treatment Plant (ETP): 

The effluent generated from different sections of a textile industry must be treated before 

they are discharged to the environment. Various chemicals and physical means are 

introduced for this purpose. Some chemicals are used to treatment those wastage polluted 

water. Here chemicals name are given which are used in effluent treatment plant. 



©”Daffodil International University”                                                                                                        22           
                                                                                       

H2SO4:  

Function: Neutralize the waste water controlling the PH. It is auto dispensed in the 

neutralization tank. 

Polyelectrolyte:  

Function: Used for sedimentation / sludge coagulation and also killing bacteria. 

Antifoaming Agent:  

Function: Used for reduction / controlling foam. It is used auto / manually in the 

distribution tank. 

De-colorant:  

Function: Used for removing color. It is used auto / manually in the sedimentation 

feeding tank. 

Sodium Hypochlorite:  

Function: It is used to kill the harmful bacteria. It is used in the biological oxidation tank. 

Product Quality Checked:  

1. Biological Oxygen Demand (BOD) 

2. Chemical Oxygen Demand (COD) 

3. Total suspended solids 

4. Total dissolved solids 

5. Color 

6. pH etc.  



©”Daffodil International University”                                                                                                        23           
                                                                                       

 

 
 

Figure2.3: Biological ETP Flow Chart 

Process Description 

 

1. Inlet Launder 

The purpose of launder is to flow the effluent of gas scrubber to distribution chamber. 

Inlet channel is designed for a surge flow of 1950m3/hr @ slope of 2%. So water flows at 

1.5m/s (self cleaning velocity).Self cleaning velocity is that velocity at which if the 

sludge flows it will not get accumulated in the launder. 

2. Distribution on chamber 

Purpose of distribution chamber is to divide the flow (design flow of 1140m3/hr) into two 

equal flows. In case if one of the thickeners is closed then there would be no distribution 

so selection of pipes is done on this criteria. The size of gates is designed such that there 

is equal distribution always. 

3. Flash Mixer 

There are two flash mixers designed for a flow of 1140m3/hr with a retention time of 60 

sec. So its volume must lie around 19m3. In flash mixer alum (coagulant) acts upon 

sludge so that suspended solids settle down. In addition pH of sludge is also raised by 

lime as it is required to have a pH of 7-9. Polyelectrolyte (flocculants) also acts upon to 

fasten the process of coagulation. 



©”Daffodil International University”                                                                                                        24           
                                                                                       

2.9 Effective effluent management: 

The five steps to effective effluent management are: 

1. Characterize all effluents produced on-site; 

2. Implement a waste minimization programme to reduce the volume and strengths 

of effluents; 

3. Incorporate in-process conditioning and treatment, where appropriate; 

4. Determine and install segregation facilities to tailor treatment options; 

5. Optimize performance of ETP. 

To comply with discharge consent conditions and reduce the environmental burden of 

their discharges, companies often need to modify their processes and/or install an effluent 

treatment plant (ETP). Effective management of an ETP has a number of benefits, 

including: 

Waste minimization 

Waste minimization will save you money - typically up to 1% of turnover, either as extra 

profit or in reduced operating costs. In terms of pollution control, it will minimize - or 

even eliminate - the waste streams requiring treatment. 

An effluent treatment plant will cost less to run if the site produces less effluent in the 

first place. 

Significant cost savings can be achieved by reducing both the amount and strength of the 

raw effluent entering the plant. Considering the effluent treatment plant as an integral part 

of the company's operations, and not just as an end-of-pipe necessity, will help to 

maximize savings. This approach also offers greater opportunities for chemical and water 

re-use within the site. 

Investigating where and how effluent arises, and its composition, will give you a more 

detailed understanding of how your process affects the operation of effluent treatment 

plant. However, the first stage is to take action to reduce the site's water consumption and 

effluent generation. Don't forget that effluent can be lost product or raw materials. 



©”Daffodil International University”                                                                                                        25           
                                                                                       

2.10 Area Requirement Comparison: 
 

The area needed for an ETP depends mostly on the quality of wastewater to be treated, 

flow rate, the type of biological treatment to be used and the orientation of different 

treatment units. In general physicochemical treatment plants require the least area and 

biological treatment plants requires the largest area (Table 5), but good civil engineering 

can greatly reduce the land area required and some factories in Bangladesh have had 

ETPs designed on several levels to minimize the land area used. This will require a few 

extra pumps and piping, and stronger tank walls, so construction costs may be higher for 

tall structures. 

 

Table 2.6: Example of the Area Requirement of Some ETPs. 

 

 Physico- 
chemical 

Biological Combined physicochemical and 

Biological 
Area required  

(for 30 cubic 

meter) 

80 sq meter 170 sq meter 140 sq meter 

 

Note: The area requirement values given in this table are not absolute and depend on the 

exact design of the ETP but they provide a broad comparison of the possible area 

requirements. 

 

2.11 Cost Comparison: 
 

The installation costs of ETPs can vary greatly depending on such factors as the materials 

used including the quality and source of the equipment (e.g. pumps and air blowers) and 

land area and dimensions for construction, the quality and quantity of wastewater to be 

treated, and the quality of the required output. In addition, the operating costs of 

ETPs also depend on quality and quantity of inputs such as chemicals and energy, the 

method of treatment and the efficiency of ETP management. 

 



©”Daffodil International University”                                                                                                        26           
                                                                                       

Table has gives an idea of the potential costs. These are based on examples of costs 

provided by industrialists with ETPs or who are planning to install ETPs1 in Bangladesh.  

 

Table 2.7: Installation and Operational Costs Comparison of ETPs in Bangladesh 

 Capacity 

(m3/month) 

Installation cost (BDT) Running cost 

(BDT/month) 

Running cost 

(BDT/m3/month) 
Normal 

Range 

20,000 4,000,000- 6,000,000 6,000,000- 8,000,000 30-40 

Possible 

Range 

20,000 3,000,000- 12,000,000 400,000- 3,000,000 20-150 

 

Note: These figures were provided by designers and industrialists and may vary 

considerably from plant to plant. 

 

 

 

 

 

 

 

 

 

 

 

 



©”Daffodil International University”                                                                                                        27           
                                                                                       

 

 

 

 

 

 

 

 

 

CHAPTER 03 

SIGNIFICANCE AND SCOPE OF 
THE STUDY 

 

 

 

 

 

 

 
 
 

 



©”Daffodil International University”                                                                                                        28           
                                                                                       

CHAPTER 03 
SIGNIFICANCE AND SCOPE OF THE STUDY 

 

3.1 Significance of the Study: 

i) Visiting four knit dyeing industries to observe their ETP capacity and its’ activities. 

ii) Observation and collection of data entail chemicals consumption within two 

months by the ETPs. Observation of chemicals types and calculation of their 

consumption per day for different industries. 

iii) Calculation of operational cost of four ETPs considering chemicals cost, wages of 

the employees and utilities cost.  

iv)  Drawing bar diagrams to show comparisons of chemicals consumption, 

operational cost of four ETPs and selecting the industry which has economic ETP 

activities. 

 

3.2 Scope of the Study: 
 

The scope of the present work includes- 

Chapter-1 contains the introduction part of the project report. 

Chapter-2 presents literature review or the relevant information required to do the 

research works.  

Chapter-3 includes significance and scope of this project report. 

Chapter-4 contains research methodology that includes specification of four ETPs, their 

chemicals consumption, operational costs etc. 

Chapter-5 includes the analysis of collected data and bar diagrams here to interpret the 

research results in organized way.  

Chapter-6 finally covers the conclusion part of the report. 

 

 



©”Daffodil International University”                                                                                                        29           